
    

 

  

   

 

 

BTO 2020.012 | February 2020 

BTO rapport 

Ion exchange in combination with 
coagulation for natural organic matter 
removal in surface water treatment 

 



 

BTO 2020.012 | February 2020 

Ion exchange in combination with coagulation for natural organic matter removal in 

surface water treatment 1

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



BTO 2020.012 | February 2020  

 

 

 

 

 

Ion exchange in combination with coagulation for natural organic 

matter removal in surface water treatment 

 

 

Ion exchange in combination with 
coagulation for natural organic matter 
removal in surface water treatment 
Reliable NOM removal using on-site fluidized 
[...]
site IEX- coagulation/flocculation treatment was compared to standalone coagulation of the full-scale installation at 

WTW De Blankaart. 

The high rate fluidized bed IEX system, the subsequent coagulation/flotation system and on-site treatment system 

for the spent IEX brine were all judged to be reliable. Only during algal bloom events a decrease in NOM removal by 

the IEX occurred which was compensated for by the coagulation/flotation system. At low temperatures below 3°C, 

precipitation of Na2SO4 occurred, blocking pipes of the spent brine treatment system which could be mitigated by 

heating. 

At WTW De Blankaart, the NOM removal obtained by the IEX – coagulation/flotation treatment scenario was low 

compared to standalone coagulation. This is due to (i) the optimal coagulation conditions applied in the standalone 

coagulation process, resulting in very high NOM removal, and (ii) the high sulphate content of the raw reservoir 

water. Furthermore, 42% less coagulant was used in the IEX – coagulation/flotation treatment compared to 

standalone coagulation which resulted also in 35% less sludge production. In IEX – coagulation/flotation, 

coagulation is performed at a higher pH resulting in a lower SO4
2- content of the treated water compared to the 

standalone coagulation process. 

The operational costs of IEX – coagulation/flotation treatment are estimated to be 7.43 €cent/m³ for WTW De 

Blankaart. In comparison, standalone coagulation/flotation amounts to 8.00 €cent/m³. The capital expenditure of 

the IEX system is estimated to be 4.76 €cent/m³. As such, the decrease in operational expenditure does not cover 

the additional investment costs of the IEX system at WTW De Blankaart. 

  



 

 

BTO 2020.012 | February 2020   2 Ion exchange in combination with coagulation for natural organic matter removal 

in surface water treatment 

Contents 

BTO 2020.012 | February 2020  

Ion exchange in combination with coagulation for 

natural organic matter removal in surface water 

treatment  

BTO Management summary 1 

Summary 1 

Contents 2 

1 Introduction 4 

2 Background 5 

2.1 Rationale behind this study 5 

2.2 Description of source water 6 

2.3 Description of treatment processes 7 

3 Description of the ion exchange and 

coagulation/flotation pilot plant 8 

4 Process evaluations 10 

4.1 NOM removal results from bench-scale experiments 10 

4.1.1 IEX bench-scale experiments 10 

4.1.2 IEX – coagulation bench-scale experiments 13 

4.2 Results from pilot-scale experiments 14 

4.2.1 Evaluation of NOM removal with IEX and 

coagulation/flotation at WTW De Blankaart 14 

4.2.2 Comparison of NOM removal between WTW De 

Blankaart and WTW Kluizen 17 

4.2.3 Ionic balances of the high rate IEX process at WTW De 

Blankaart 17 

4.2.4 Implications of zero liquid discharge to the ionic 

balances of the IEX process at WTW De Blankaart 19 

4.2.5 Ionic composition for a combination of IEX and 

coagulation/flotation, and comparison to standalone 

coagulation/decantation 20 

4.2.6 Practical difficulties encountered during the pilot study 21 

4.3 Optimized spent brine collection during IEX resin 

regeneration 22 

5 Feasibility assessment of IEX with coagulation for NOM 

removal 24 

5.1 Water quality and reliability 24 



 

 

BTO 2020.012 | February 2020   3 Ion exchange in combination with coagulation for natural organic matter removal 

in surface water treatment 

5.2 Waste flows 24 

5.2.1 IEX process waste flows 24 

5.2.2 Coagulation/flotation waste flows 26 

5.3 Cost analysis 26 

5.4 Chemicals consumption and environmental impact 28 

5.5 System integration and footprint 28 

6 Conclusions 30 

  



 

 

BTO 2020.012 | February 2020   4 Ion exchange in combination with coagulation for natural organic matter removal 

in surface water treatment 

1 Introduction 

This report summarizes a study performed in 2016 – 2019 on innovative technologies for removal of natural 

organic matter from surface water. The investigated technologies are ion exchange and enhanced coagulation, and 

research was conducted both on small scale and pilot scale at the water treatment works of De Blankaart, owned 

by De Watergroep, Belgium. 

In the report, background information and the rationale behind this study will be given in Section 2, followed by a 

description of the pilot plant (Section 3) and the results obtained with small scale and pilot scale experiments 

(Section 4). Assessments on the water quality, waste flows and economic impact will be described in Section 5, and 

finally Section 6 presents the conclusions of the research. 

This study falls within the Flemish-Dutch water research program (VNWKO), part of the Joint Research Programm 

(Bedrijfstak Onderzoek,BTO),it also includes results from the DOC2C’s project, a research project within the EFRO 

Interreg 2seas program on innovative DOC removal from surface water for drinking water treatment. More 

information on DOC2C’s can be found on the project website www.doc2cs.com. 

  

http://www.doc2cs.com/


 

 

BTO 2020.012 | February 2020   5 Ion exchange in combination with coagulation for natural organic matter removal 

in surface water treatment 

2 Background 

2.1 Rationale behind this study 

De Watergroep is the largest drinking water utility in Flanders, Belgium, serving over 3.2 million customers in 180 

Flemish communities via a 32460 km network of pipes. In 2018, 25% of its produced drinking water originated from 

surface water, from which over 9.3 million m³ (7.2% of the total production) was produced at water treatment 

works (WTW) De Blankaart in Diksmuide and over 11.2 million m³ (8.6%) in WTW Kluizen, Belgium. 

In 2011, De Watergroep started investigating ion exchange (IEX) followed by coagulation and flotation to improve 

natural organic matter (NOM) removal at WTW Kluizen. It was found that by introducing IEX the water quality could 

be improved both in terms of NOM concentration and ionic composition, while at the same time the coagulant 

demand could be reduced by 75% which effectively compensates the investment costs of the IEX unit. Based on 

these results, it was decided to evaluate the feasibility of combining IEX and coagulation at WTW De Blankaart as 

well. 

Natural organic matter is a comprehensive parameter for different organic substances originating from decaying 

floral and faunal matter. NOM is found in every natural water, however its composition and concentration can 

show a wide variety depending on the origin of the water and seasonal influences. The total mixture of NOM is 

often determined as total organic carbon (TOC) or non-purgeable organic carbon (NPOC), while the dissolved 

fraction is generally determined after 0.45 µm filtration and measured as dissolved organic carbon (DOC), or UV 

absorbance at 254 nm. NOM removal is paramount to drinking water treatment, as its presence is not only easily 

recognized visually by a yellow water color, it also has a detrimental impact on the biological stability of drinking 

water, it is a precursor for disinfection byproduct formation, and it has a negative impact on most downstream 

treatment processes such as activated carbon adsorption. For the latter reason, NOM removal preferably takes 

place as early as possible in the water treatment train, and it is in this respect that De Watergroep investigates the 

combination of IEX followed by coagulation for NOM removal. The premise is that by applying IEX , a large fraction 

of NOM can be removed prior to the coagulation step, thereby reducing the chemicals demand of the coagulation 

process while improving the quality of the treated water. This premise was formulated based on previous research 

performed at WTW Kluizen. 

 

 

  



 

 

BTO 2020.012 | February 2020   6 Ion exchange in combination with coagulation for natural organic matter removal 

in surface water treatment 

 

2.2 Description of source water 

WTW De Blankaart is located in the Western part of Flanders, Belgium, close to the city of Diksmuide (Figure 1). 

 

Figure 1. Location of WTW De Blankaart in West Flanders and the surrounding drinking water protection area. 

 
 

The raw water from De Blankaart originates for around 80% from the IJzer river and around 20% is overflow of the 

nearby lake at the Blankaart nature reserve (which is fed by small surrounding channels and streams). A 60 ha 

reservoir with a capacity of 3 million m³ is filled mainly during autumn, winter and spring. The raw water in the 

reservoir is characterized by a high NOM content (12.2 mg NPOC/L) and a high alkalinity (207 mg/L HCO3
-), along 

with relatively high chloride (117 mg Cl-/L) and sulphate (87 mg SO4
2-/L) concentrations (Table 1). Due to the 

eutrophic nature of the raw water, algae blooms occur frequently in the reservoir typically during autumntime.  

 

 

 

 

 

 

 



 

 

BTO 2020.012 | February 2020   7 Ion exchange in combination with coagulation for natural organic matter removal 

in surface water treatment 

Table 1. Average composition of the raw water at WTW De Blankaart during the test period. 

Parameter Unit Average Median 5% percentile 95% percentile 

NPOC mg/L 12.2 11.3 9.4 16.4 

UV254 m-1 24.0 23.9 19.7 28.7 

Turbidity NTU 4.1 3.5 1.0 8.6 

Conductivity µS/cm 823 813 693 1046 

Cl- mg/L 117 112 84 179 

SO4
2- mg/L 87 88 76 98 

NO3
- mg/L 10 5 0 27 

Na+ mg/L 75 70 55 117 

Ca2+ mg/L 69 72 41 98 

Mg2+ mg/L 17 17 15 19 

HCO3
- mg/L 207 212 135 283 

 mmol/L 3.4 3.5 2.2 4.6 

PO4
3- mg/L 0.37 0.31 0.08 1.04 

Total chlorophyll µg/L 20 8.1 1.8 63 

2.3 Description of treatment processes 

The conventional drinking water treatment train at WTW De Blankaart (capacity of 40 000 m³/d) is schematically 

depicted in Figure 2. Firstly, the raw water flows over a biological trickling filter where oxidation of ammonia 

occurs. Then, the suspended solids and DOC are removed by coagulation with ferric iron at a pH of 6, after which 

floc separation occurs through decantation in a sludge blanket clarifier. After decantation, the pH is adjusted back 

to 7 by NaOH dosing and remaining turbidity, iron and manganese are removed in rapid sand filters. Granular 

activated carbon filters remove traces of organic micropollutants, and finally the water is post-chlorinated before it 

is distributed in the region. 
 

 
Figure 2. Process flow diagram of the conventional drinking water treatment at WTW De Blankaart. 

 
 

The combination of a high NOM content and high alkalinity in the water results in a high chemical demand for 

coagulation to achieve adequate NOM and turbidity removal, with ferric iron doses above 20 mg Fe/L combined 

with acidification with H2SO4 to pH 6. Because at WTW Kluizen research at a semi-industrial scale showed that a 

combination of IEX and coagulation/flotation could decrease the coagulant demand by 75% while at the same time 

the product water quality could be improved, this concept was also evaluated at WTW De Blankaart at a semi-

industrial scale. 

  



 

 

BTO 2020.012 | February 2020   8 Ion exchange in combination with coagulation for natural organic matter removal 

in surface water treatment 

3 Description of the ion exchange and 

coagulation/flotation pilot plant 

The semi-industrial pilot plant consists of a high rate ion exchange system with on-site spent brine treatment, 

followed by coagulation/flotation unit.  

In Figure 3, the process of the semi-industrial pilot installation is shown, and in Figure 4, detail images are provided 

of different units of the plant. Raw reservoir water (see  Table 1) is first screened with a 1 mm screen to remove 

coarse particles and is then acidified with 10 mg/L H2SO4 to prevent CaCO3 scaling of the IEX resin. It is 

subsequently fed to the IEX contactor (Figure 3.A and Figure 4.A) at the bottom at a flow of 50 – 58 m³/h. At the 

inlet a distribution system consisting of 48 downwards directed nozzles distributes the water over the surface area 

of the IEX contactor (Figure 4.B). The contactor contains 1670 L of a macroporous polyacrylic strong basic anion 

exchange resin (Purolite® PPA860S), which is fluidized by the upward motion of the water. The applied hydraulic 

loading rate of 17.3 – 20.1 m/h ensures that the resin remains inside the contactor, while suspended solids in the 

feed water are  washed out with the water leaving the contactor at the top (Figure 4.C).  

Periodically, a small fraction of the resin is extracted from the IEX contactor using an air-lift pump, and transferred 

into an external regeneration vessel (Figure 3.D and Figure 4.D). In this regeneration vessel, the resin is regenerated 

by contact of 1 bed volume (BV) of brine for 10 minutes, and subsequently, the brine is displaced using tap water. 

Finally, the resin is resuspended and returned to the contactor. The effective resin dose, i.e. the volume of resin 

regenerated per volume of raw water treated, can be varied by changing the volume of the transferred resin in the 

regeneration vessel and/or the frequency of regeneration cycles. The maximum effective resin dose that can be 

applied in the pilot plant is equal to 2 mLregenerated resin/Lwater. 

Because De Watergroep aims at operating the IEX process without discharge of liquid waste streams, the IEX spent 

brine is treated on-site by removing the NOM using coagulation (with FeCl3 and Magnafloc® LT22S DWI, a cationic 

polyacrylamide flocculant) at a pH of 4 (Figure 3.E). The sludge is dewatered using a filter press (Figure 3.F), after 

which the filtrate is conditioned with NaOH to a pH of 6.2 and NaCl to a conductivity of 140 mS/cm before it is 

reused as brine in the regeneration process. The recirculation of spent brine as fresh brine implies that only a 

maximum of 1 BV of spent brine can be collected for 1 BV of brine dosed, and no rinsing of the IEX resin bed can be 

applied - the water that is added after dosing of the brine serves only as displacement water. Due to improper plug 

flow conditions, front broadening and mixing effects during regeneration, part of the eluting NaCl is not captured in 

the spent brine and  ends up in the drinking water. In addition, coagulation and filter pressing removes a high 

fraction of the NOM present in the spent brine, but does not result in substantial sulphate removal. Hence, 

sulphate (originating from the surface water) accumulates in the brine solution.  

The IEX effluent is coagulated (Figure 3.B and Figure 4.E) using ferric iron at pH 6.5 – 7.1. Subsequently, flocculation 

takes place in two flocculation tanks in series with a total contact time of 11 – 15 min, after which the flocs are 

separated by means of dissolved air flotation (Figure 3.C and Figure 4.E). The flotation unit is operated at a net 

hydraulic loading rate of 19 – 26 m/h in the separation zone. The saturated water is produced at a pressure of 5.5 

bar, and dosed to the water with pneumatically adjustable nozzles at recycle ratios of 0.06 – 0.10 Lsaturated 

water/Linfluent. The treated water is removed from the bottom of the separation zone through perforated pipes. The 

sludge blanket formed at the top of the separation zone is periodically removed by increasing the water level in the 

flotation unit, allowing the sludge to overflow into a sludge gutter.  

 

 

 

 



 

 

BTO 2020.012 | February 2020   9 Ion exchange in combination with coagulation for natural organic matter removal 

in surface water treatment 

Figure 3. Illustration of the IEX – coagulation/flotation semi-industrial plant at WTW De Blankaart, with A: IEX contactor, B: coagulation, C: 
flotation, D: external regeneration vessel, E: spent brine coagulation, and F: filter press. 

 
 
 
Figure 4. Detail images of the semi-industrial plant, with A: IEX contactor, B: distribution system in IEX contactor, C: IEX effluent overflow weirs, 

D: external regeneration vessel, and E: coagulation/flotation. 

 



 

 

BTO 2020.012 | February 2020   10 Ion exchange in combination with coagulation for natural organic matter removal 